R

2020 Recycled Water
Master Plan Update

City of San Diego

Fulfilling the Promise of the Purple Pipe
System

June 22, 2020




Acknowledgements

The combined contributions of the San Diego Public Utilities Department Recycled Water project team
and the consultant team were invaluable for completing this project.

This page recognizes the effort of the participants who contributed to this effort.

City of San Diego Public Utilities Department
Hooman Partow, PE, Deputy Director
Laila Naswari, PE, Project Manager
Mahyar Navizi, PE
Azeib Kiros
Antero Penaflor
Ramil Arroyo
Theo Young
Steve Palmer

Consultant Team

HDR Engineering, Inc.

Jennifer Duffy, PE, Project Manager
Todd Engstrand, PE, Condition Assessment Task Lead
[...]
£ 35,
%
&
%
=
2
o Esenndido
A S I~! City of San Diego Water District Existing Pipeline CANYONSIDE PS/
mﬁ"; @ Recycled Water Storage —<12in 56 MERGE PIPELINE
I'-| “; ® Treatment Plant —14 - 2400 CITY OF SAN DIEGO, CALIFORMNIA
Y g “| ==« Proposed Pipeline —30-601in A
== B Diago
i 1\_‘." 0 2 DIJMII.ESDEB os ns
L8 - Tha Cliy of
-7 ana saNDiEcoy| IR

2-36 | June 22, 2020



2020 Recycled Water Master Plan Update I_)?
City of San Diego

Table 2-14. Existing Storage Capacity with Merge 56 Pipeline Loop (640 Zone)

Total
Maximum Day Required
Existing Zone Demand (MDD) Storage Surplus /
ADD (ADD x PF) (MG) (Deficit)
Capacity Available
Pressure Max Day Number | by Tank (2/3 x Storage

Zone (gpm) | (mgd) PF (gpm) | (mgd) | of Tanks (MG) MDD) (MG) (gpm)

NCWRP/Meanley Tank

500 120 0.17 1.7 200 0.29 - — 0.2 0.0 (0.2)
550 770 111 1.7 1,310 1.88 — —_ 1.3 0.0 (1.3)
640 2,520 3.63 1.7 4,100 6.17 1 9.0 4.1 9.0 4.9
790 100 0.14 1.7 160 0.24 — — 0.2 0.0 0.2)
Subtotal | 3,510 5.05 — 5,770 8.59 1 9.00 5.73 9.0 3.27

Canyonside PS / Black Mountain Ranch Tank

600 330 0.48 1.7 560 0.81 — — 0.5 0.0 (0.5)
825 240 0.35 1.7 410 0.59 1 3.0 0.4 3.0 2.6
Subtotal 570 0.82 — 970 1.40 1 3.0 0.93 3.0 2.07

Gregg Street Tank

890 260 0.37 1.7 440 0.64 — — 0.42 0.0 (0.4)
1028 290 0.42 1.7 500 0.71 1 2.0 0.47 2.0 15
Subtotal 550 0.79 — 940 1.35 1 2.0 0.90 2.0 1.10
Total 4,630 6.67 — 7,680 | 11.06 3 14.0 7.56 14.0 6.44

Table 2-15. Existing Pump Station Capacity with Merge 56 Pipeline Loop (640 Zone)

Rated Capacity Max
Design (per Zone Day
pump) Firm Capacity AAD |Demand Surplus/
Number Zone (Deficit)
Pump Station of Pumps| (gpm) | (mgd) | (gpm) | (mgd) | Serviced | (gpm) | (gpm) |(calculated)
ga”.yons'de Pump 3 3,000 | 4.3 6,000 8.6 | 600,825 | 570 | 969 5,031
tation
Meanly Drive 890 3 1250 | 1.8 | 25500 | 36 |890, 1028 | 550 | 935 1,565
Pump Station
Meanly Drive 790 4 550 | 0.8 | 1,650 | 24 790 100 | 170 1,480
Pump Station
North City Water 3 6000 | 86 | 12000 | 173 | 29950 3410 | 5797 | 6,203
Reclamation Plant 640

June 22, 2020 | 2-37



2020 Recycled Water Master Plan Update
City of San Diego

2.4.4  Summary of Operating Pressures

Historically, the City Water Division operated the recycled water system, primarily starting from the
Meanley Tank, whereas the City Wastewater staff operated the recycled water pump station at
NCWRP and established the controls by monitoring the Meanley Tank. Today, the City has
dedicated recycled water system operations division and has more integrated system controls with
the NCWRP, which has improved overall communication and operations of the recycled system,
especially with regard to tank and pump station controls.

Overall the recycled water system meets the minimum pressure goals originally intended by the
pressure zones established in the late 1990s and currently established by the City. In some cases,
the City sees higher than desired operating pressures due to the reservoir elevations, which were a
result of limited reservoir site availability in the service area.

In new recycled systems, it is desirable to parallel the potable water system with slightly lower
pressures in the recycled water system and construct recycled water pipelines below the potable
water pipes, as a caution against accidental cross-connection. However, given the limited number of
pressure zones, topographical variability, and size of the City service area, this is not always
possible. In a few cases the potable water system is 30 to 40 psi higher, and as a result the City
installed local PRSs to reduce pressures to a handful of users. This was primarily done near the
Meanley Tank area.

The City has an established irrigation window from 10 pm to 6 am for irrigation of recycled water as
established in its rules and regulations. One noticeable impact is large users manage their demand
starting on the 10 pm hour and peak over a relative shorter window, in some cases of 3 to 4 hours.
The result is the City experiences extremely higher peak hour demands (an average of 9.0)
compared to the original design criteria (of 6.0). Some larger users. e.g. Torrey Pines Golf Course,
peak on the order of 12 to 14 times their average day demand. As a result, large pressure swings on
the extremities of its system served by dead-end pipelines are observed. This also requires the need
for peaking off the NCWRP, rather than the storage tanks, to meet pressures.

It is recommended that the City work with several of the larger users to explore the possibility of
demand management by staggering irrigation start times or irrigating at a lower rate for longer
periods to smooth peak demands. This will help the City in the future in managing the Pure Water
system demands at NCWRP.

2-38 | June 22, 2020



2020 Recycled Water Master Plan Update I_)?
City of San Diego

3 Recycled Water Supply

Source water for the recycled water system is supplied through the City's wastewater collection
system. The City owns and operates the Metropolitan Wastewater System (Metro System) that
serves a 450-square-mile area that includes incorporated areas of the City and the Participating
Agencies (PAs):

e City of Chula Vista e Lemon Grove Sanitation District

e City of Coronado e City of National City

e City of Del Mar e Otay Water District

e City of El Cajon e Padre Dam Municipal District

e City of Imperial Beach » City of Poway

e City of La Mesa ¢ San Diego County Sanitation District

The majority of the collection system relies on gravity to transport wastewater to treatment facilities,
but pump stations are required to lift the wastewater at certain locations throughout the collection
system. There are currently 83 pump stations throughout the City’s collection system. The two
largest pump stations are Pump Station No. 1 (PS1) and Pump Station No. 2 (PS2). PS1 collects
wastewater from the southern portion of the Metro System service area and pumps it northward to
PS2 via the South Metro Interceptor (SMI). PS2 pumps wastewater collected from the Metro System
to the Point Loma Wastewater Treatment Plant (PLWWTP) via two 87-inch force mains. The
PLWWTP is the City’s largest treatment facility, treating the majority of the wastewater generated
within the service area. Two other treatment facilities, the NCWRP and the SBWRP, provide an
additional 30 mgd and 15 mgd of treatment, respectively. Figure 3-1 presents a schematic of the
Metro System’s interceptors and trunk sewers.

The NCWRP and SBWRP are the two water reclamation plants that produce recycled water for
beneficial use within the City of San Diego. This chapter provides an overview of the current and
projected recycled water supplies from the City’s two water reclamation facilities. The integration of
Pure Water Phase 1 in the NSA is presented, as well as the City’s plan for the SBWRP to serve
potential increased demand in OWD. The City’'s commitment to Pure Water, includes a new Phase 2
program, which may provide the City with new recycled water supply source, depending on the
preferred tertiary treatment plant location.

3.1 NCWRP

The NCWRP, commissioned in 1997, is a reclamation facility that treats wastewater generated in the
northern San Diego region, including the City of Del Mar, City of Poway, and northern San Diego
communities. After undergoing tertiary treatment and disinfection, the recycled water is distributed to
surrounding communities primarily for irrigation and industrial uses. Figure 3-2 illustrates the current
NCWRP treatment process schematic.

June 22, 2020 | 3-1



2020 Recycled Water Master Plan Update
City of San Diego

This page is intentionally blank.

3-2 | June 22, 2020



2020 Recycled Water Master Plan Update

R

City of San Diego
Alpine ,| Blossom 5| Lakeside Wintergardens Upper
(csD) Valley (csp) (csD) El Cajon T T Sweetwater »| Jamacha
Santee Lemon Southeast
(PDMWD) g P Lalites Grove San Diego| |
Lake
8
S
. . g E .
Scripps Scripps 2 "?asnm Spring
Mesa Ranch Alvarado < <+—— Encanto Valley
Pomerado Rd Poway v Chollas Valley TS
Ts
\4 e Mission Gorge TS State
Bernardo ) College
Heights City
" Murphy Wabash | Heights /
Tierrasanta —»| ights
Canyon «— South Rim e~ Normal S[;r[iesé,?:'
POPS . @ ” Heights /
J — E Kensington < Paralfliise
Penasquitos e Clairemont East Mission » S Hills
__Penasquitos | 5|8 . — P — < =
North TS HE Miramar Mesa Clairemont Village s £
5
Road % {«— Old Town % e y
" =] = I
North Mira 5 1) 3 East Otay
Mesa ! i KMe:;gy > i :3 E’ ‘ Mesa
Carmel s NAS University o3 | | otay Ranch
Valley s e Miramar City i 2 North Naval paradi 4
= East 2 ] aradise
2 EES - £ Park Hospital vall o South
g B 8 Linda > - alley = < v Otay Tijuana
g ES Vista [ 5
3 8 Rose Canyon N L 2 Mesa
& ik ouTs | <> _ @ Convention g
San > g 5 | Linda _ Center . q . 25
Dieguito g i Vista | Sc"ﬁii National City —» | Chula Vista Nestor San 22
- A 28 i T ! TS R 2 Ysidro g %
g 5 i o o
s 8 el | [ o= 2
-z I x
£k NCWRP | M § ! 10" Ave @ 0 $
Del Mar (-8 < ! g Terminal $ 2 v
: [ » ! < ! = E @ ulh @ San Ysidro TS
Ly i ‘@ ! 2 ‘ N @ ®
I v i & Morena Bivd i
\ —a—> @ i @ Int. —
Del Mar PS M . v R . N. Metro South Metro Interceptor
Heights 64 ~ » M Rose Canyon ™ E. Mission Bay Interceptor <5>
@ Parallel TS
Rose Canyon & @ A N A o .
Sorrento Valley TS PO : T I I Airport
< > o
=
@
Torrey i Bay Shore
Pines -~
Downtown
Legend La Jolla / Coronado
Pacific 2
Beach Point o
City of San Diego Trunk Sewer Loma. E
Community 3
———————————————————————— Force Main 8
Participating Agency — \|etT0 Interceptor Ocean fllerest/| - L e
Or Other WW Source P Beach SanZ Diego Beach
00
——————— Proposed Facility
South
Treatment Plant — » Reuse Mission
Beach
Site Number Pump Station

June 22, 2020 | 3-3



2020 Recycled Water Master Plan Update
City of San Diego

This page is intentionally blank.

3-4 | June 22, 2020



2020 Recycled Water Master Plan Update I_)?
City of San Diego
Figure 3-2. NCWRP Process Schematic

North City Water Reclamation Plant Treatment Process
From Original Use to Ultimate Reuse

BAR SCREEN
The wastewater is first sent through a screen
that collects and removes large debris.

PRIMARY CLARIFIER
| In primary treatment, heavy particles such as dirt
sink to the bottom of large tanks and are removed.

GRIT CHAMBER -
In the grit chamber
heavy debris, such as SLUDGE
sand, settles to the
bottom of the tank
where it is removed.

_OXYGEN TERTIARY FILTERS
’ Water trickles through anthracite coal
filters to remove remaining wastes.

DEMINERALIZATION
Reduction of dissolved minerals to make
water suitable for all reclamation uses.

i@
AERATION TANKS SLUDGE
In the aeration tanks, waste water is mixed
with oxygen to create an environment for
bacteria to decompose organic pollutants.

SECONDARY CLARIFIER

In the secondary clarifier, organic solids settle to the
bottom of the tank and are separated from the treated
wastewater. The organic solids consist primarily of
bacteria. Most of the bacteria are pumped back to the
aeration tank to continue the treatment process.

e The water is
“) _rec_yt_:led_for use
CHLORINE CONTACT BASIN ety

. a = s industrial users.
At this stage, filtered water is disinfected

with chlorine to kill any remaining bacteria.

The current NCWRP capacity is 30 mgd average annual daily flow and was designed for expansion
to 45 mgd of tertiary-treated water and is currently designed to increase treatment capacity to 52
million gallons per day (mgd) for the Pure Water Program. Excess secondary or tertiary effluent from
the NCWRP is discharged back to the Metro System where it combines with the raw wastewater and
flows to the PLWWTP for re-treatment. A portion of the tertiary effluent flow is currently
demineralized at the NCWRP to maintain recycled water total dissolved solids (TDS) concentration
at or below 1,000 milligrams per liter (mg/L); however, this process will be replaced in the future with
blended Pure Water directly from the new North City Pure Water Facility (NCPWF).With the
implementation of Pure Water Phase 1, tertiary flows not supplied to the NSA recycled water
system, will be conveyed to the NCPWF instead of the PLWWTP.

3.1.1  Current Supply

The existing NCWRP is operated to deliver the required recycled water supply of the NSA system,
while meeting the permit requirements for secondary treatment. As presented in Chapter 2, the
seasonal recycled water demand can be highly variable. Figure 3-3 illustrates the monthly recycled
water supplied by the NCWRP over the past four years. The maximum month supply for the baseline
year 2017 was 9.75 mgd and the minimum month supply was only 1.52 mgd. Based on an average
recycled water demand of 6.64 mgd, the maximum month peaking factor is about 1.5.

June 22, 2020 | 3-5



2020 Recycled Water Master Plan Update
City of San Diego
Figure 3-3. NCWRP Monthly Recycled Water Supply (2014 — 2017)

Monthly Average Daily Flow Supplied by NCWRP
12.00

O 10.00
U]
£
z 800
o
i
o 6.00
o
2 400
=
0.00 I
January February March April June August |September October November December
=2014 4.53 3.36 3.83 5.97 903 9.40 973 9.76 9.64 7.50 523 1.64
=2015 2.77 3.75 4.78 6.57 4.62 7.32 6.89 8.88 7.56 5.53 4.64 3.15
2016 1.71 4.28 3.84 4.03 5.06 5.62 9.48 9.83 7.90 6.82 5.54 2.75
u2017 1.52 1.20 264 5.20 6.45 8.34 9.75 9.30 8.73 8.01 5.96 5.55

m2014 ®2015 =2016 m2017

NCWRP daily production data from 2014 through 2017 was reviewed, including maximum day
supplies to the recycled water system. In 2017, the City had to supplement the NSA system with
potable water due to a facility out of service, so actual recycled water supply data from NCWRP was
lower than normal. It is also reported that Poway periodically supplements potable water into their
system as part of their systems management. In 2017, the NCWRP supplied a maximum day flow of
12.2 mgd from NCWRP. Based on an average recycled water demand of 6.64 mgd, the maximum
day flow represents a maximum day peaking factor between 1.7 and 1.8. As some of the recycled
water supply may have been placed in storage, and not necessarily used by customers, and potable
water supplements may also have occurred, therefore a peaking factor of 1.7 is recommended for
maximum day conditions.

In contrast during winter periods, especially wet years, the recycled water system may require little
supply, and in fact demand can be met by existing storage for several days, as many of the irrigation
users may not require any recycled water. The NCWRP tertiary filters were designed to maintain a
constant flow through the NCWRP. The tertiary flow through the plant, during the wet winter months,
is spilled over a weir and diverted to the PLWWTP. Figure 3-4 shows the tertiary daily flows diverted
to PLWWTP during the month of February 2017, an extended wet weather period. As shown in the
figure, the City continued to operate the tertiary filters and, every few days, pumped recycled water
to storage in the NSA to reduce wet weather flows to PLWWTP.

3-6 | June 22, 2020



2020 Recycled Water Master Plan Update I_)?
City of San Diego

Figure 3-4. NCWRP flows to PLWWTP in February 2017

12

11
10
_ 8 f
0
o 7 |
2 6
g s
(N
a
3
2
: m |
o | B0 (- HiNEN RS
vl o o) o o o ov ov o o¥ ov ov ov ¥ o
B ARPN LY - L (LN g 11,01'1 ,ﬂ{’:\l 1\&‘911 1501'1 .ﬂ\qn lp‘—"l 1.113‘11 .ﬂl"p i,'fﬂl e

The NSA distribution system has long transmission mains and all operational storage located to the
east. Coupled with high peak hour demands in the west when the 10 pm watering period starts, the
system relies on the NCWRP to deliver adequate flows and pressure during peak periods. Ideally,
the City would deliver a constant maximum day supply of 12 mgd (8,300 gpm) and the variable daily
system demands could be supplied by local storage.

The City operates three variable frequency drive (VFD) pumps at the NCWRP, all sized and installed
as part of the original plant design (ultimate 45 mgd plant capacity). Each NCWRP pumping unit has
a nominal capacity of 5,000 gpm (7.2 mgd). Typically two pumps are needed during the summer
months to meet peak hour demands, and occasionally all three pumps to meet extremely high peak